
CATHERINE D. ROBINSON
MAYOR

 
JOHN ROGERS
VICE-MAYOR

 
DR. ALVIN B. JACKSON, JR.

CITY MANAGER
 

Crossroads of Flagler County

COMMISSIONERS:

VACANT

TINA-MARIE SCHULTZ

TONYA GORDON
 
 

BUNNELL CITY COMMISSION MEETING
Monday, September 26, 2022

7:00 PM
1769 East Moody Boulevard (GSB),

Chambers Room
Bunnell, FL 32110

A. Call Meeting to Order and Pledge Allegiance to the Flag
PH

Roll Call

Invocation for our Military Troops and National Leaders

B. Introductions, Commendations, Proclamations, and Presentations: None

C. Consent Agenda:
PH

C.1. Approval of Warrant
1.

a. September 26, 2022 Warrant

C.2. Approval of Minutes
2.

a. September 12, 2022 City Commission Meeting Minutes

C.3. Request Approval to Renew Agreement #2020-08 with CPH, LLC for Design of
[...]
Survev lnstrurnent Man 570S180 
Senior Survev CADD iechniclan s110S150 

S75Survev CADO 'Te-chnlcla11 
S urvey Crew 12 Man) 

5120 
S155 

S180 Survey Crew (Construction Staklnl'.l - 2 Man S180 

5155 Survev Crew 13 Man' S225 
S125 GPS 11 Manl / Robotics S145 

Gr>S 12 Man) S180 
S140 1 Ma,, ScanneriLaser Survev Crew S265 

2· Ma,, SC3nner/Laser Surve·v Crew S290S80 

Schedule of Reimbursable Charges 
Ploto ( B&WI Mlet~C' A ·t ,C.1.1rrc-nt I RS 

USB.r"ThLU1'tb Drtvo S1'S:.OOE:lich 11 X 17 S 0.21 E.><h Rl>tH 

Coplc,~ (B&W) 
12 X 18 S 0.24 Elllc:h 

Phone 
Pont..a.gc 

At.Coat 
Al.Coat 

S..S X 11 S0.0!; E.::u:~h 
15X 21 S 0 .35 E.>c.h Out11.ldc Rerin,burG.ilbfco. At Coot 

B.~ X 14 S0.1 0 E.,.ch 34X22 ·S 0.83 E.lic.h 

11 X 17 S0..2O E3c.h -24 X J.6 S 0.9G E.>c,h 

30X42 S 1.42 E.>ch 
COplc-a (COior) 3G X48 S 1.92 E3ch 
s.s x 11 S0~2S E.3-Ch. lilllm;; :ll'ld ,.._,1, u11r-~tw 
S.S X 14 S0-30 E.3ch R,:,l!>r; ko Su:i)Dd Tc Ponod,: 

11 X 17 S0.35 E:lch 
P loto fColO</Bolld) 

R'0\» ~· :m.dA-djir.trnon'L 
I.Jod"-od:Oct,00'11, 2019 

Mylok.~ O 24,c:36 524..00 l:Ach 

24x 3(1 59.00 e:.:.ct> 30x42 SJ.5.00 E3th 

32 x 42 S13.00 E.>c:ht 3Gx48 ·548.00 E3ch 

https://PrlnCjl\.ql


Exhibit B 

Services available to be performed by CPH, Inc. 

• Engineering 
o Utility Master Planning 
o Capital Improvement Planning 
o Water, Wastewater, Reclaimed-Collection, Treatment, Distribution Design 
o Roads, Bridges, Transportation, and Street Lighting-Planning and Design 
o Traffic Planning, Data Collection, and Engineering 
o Stormwater Planning, Study, and Design 
o Structural Engineering 
o M/E/P Engineering 

• Architecture 
• Space Programming 
• Planning/Zoning 
• Landscape Architecture 
• Grant Writing/Research and Funding Assistance 
• Environmental Science 
• Surveying and Mapping 
• G.I.S. Services 
• Construction Management/Administration 



.

Exhibit C 

Sample Work Order 

EXHIBIT C 

WORK ORDER FORM 
Work Orcler Number 

City of Bunnell 

C•ated:Master ;>,gr.,ement/Contract Nun1ber: 

Contract..Project Tit le 

Purer.as.- Order N e. 

Consultan t : C PH, Inc,. 

Corisult~nt /Ccntra ct or's Bu siness Address, Phone Number, Fax Number and E-m ai l Address 

SJ0 1\"i/::::s1 Fultcn Se~--?t, S.:::nf::-rC. F 3277: 

Em.:.il Add r-=-ss: :.x.u~cphcoro.oom 

ATTACHMENTS TO THIS \NO RK ORDE.R 
~RAV•il~GS,1 =-l.i',.t..JSfSPE 8 1F !CATIO~·JS 

SCOFE OF s :=: ~v 1::: :=:s 
S? : Cl.Al :::ONDITIONS 
?~l::: l~lG 111\FO RM.-" r ION 
','/:J TERt,•is P..ND cot-.~l ,!ONS 

TIME FO'R COM PLETION : 

METH OD O F COMPENSATION 
F IX E D :.=EE SAS l.3 
71ME S;O,SIS-NOT TO EXC::=::l A MOUNT 
TIM E s,:.,s1S-LIMITATIOI\ Of FUN DS 
U'.·llT FRIC E BASIS-.'J:JT TO : XCEED AMOUNT 

Days of the effective dat£e to this 'Nork Order 

Effective date- this W o rk O rd er: O:i:'.: cf ExecLtion 1:/ Client 

T ime for com;, letion: T'"I-? s~r,;kes to b e- pro•,iC-:d cy the Consult.an::.."Con:r3ctor sha11GC'nrr~:nc.~ upon -:x~cutio-n 

cf t"lis 'Noli: O rdc-r by :he: p.::.rties .:;n-j s:,.aU be ccmpl-e:~ed withM 1r.,: tin~t:" fram-: inc::i:ated ;:.bove:. Failur.~ :o ni~-=-: 

tl,e st.,:e c eomplelicn : e.;iui~Emem may be grounds. f~r t1=rmmatic n for :lefaul:. 

Work Order Amount: C)of:a rs ~ xp"e-sse o ir:. Nun... t~rs: s 
Dol..r .A.mc .m: 1/1.h-i::en Out: 

In 1Nitn ess 1.'./he r;;.of, the- p.:utie-s t'ier~:o have mad':! ~rid e:xe-cut~d :t'iis 'Ncr~ O rder or: the, r~sp'::'c-ti vE- da:es und-:r €: 3ch 
sigr.ature: ,he C l'ent by 2nd thrcu;ih i:s duly .au:r.crized ,:oq:~rate o::'i~H .;n:I ihe Consult:in:-'Cor,:r.actor by and through its 
july aut, or':::ed cc--pc r.:;te officer h as•hg :he fu!I and ccmple,e authorit,• to ex;,cute sarrE,. 

C?H. Inc. 

SignaturE-, 

?rin:ed N.;rr1=: , i:le, a O,:,:e 

City of Bunnell 

Signature 

Prin:':'C Nan:i=. , i:le. and DatE 

https://Consult.an


_

EXHIBIT D 

WORK ORDER FORM 
Work Order Number 1 

City of Bunnell 

Master Agreement/Contract Number: Dated: 8/24/2020 

Contract/Project Title Dustin Vost 

Purchase Order No. 

Consultant: CPH, Inc. 

Consultant/Contractor's Business Address, Phone Number, Fax Number and E-mail Address 

500 West Fulton Street, Sanford, FL 32771 

Email Address: lxu@cphcorp.com 
ATTACHMENTS TO THIS WORK ORDER METHOD OF COMPENSATION 

DRAWINGS/PLANS/SPECIFICATIONS X FIXED FEE BASIS 
SCOPE OF SERVICES TIME BASIS-NOT TO EXCEED AMOUNT 
SPECIAL CONDITIONS TIME BASIS-LIMITATION OF FUNDS 
PRICING !INFORMATION UNIT PRICE BASIS-NOT TO EXCEED AMOUNT 
WO TERMS AND CONDITIONS 

TIME FOR COMPLETION: Days of the effective date to this Work Order 

Effective date- this Work Order: 

Time for completion: The services to be provided by the Consultant/Contractor shall commence upon execution 

of this Work Order by the parties and shall be completed within the time frame indicated above. Failure to meet 

the stated completion requirement may be grounds for termination for default. 

Work Order Amount: Dollars Expressed in Numbers: $ $997,955.00 

Dollar Amount Written Out: Nine Hundred Ninety-Seven Thousand Nine Hundred and Fifty-Five Dollars 

In Witness Whereof, the parties hereto have made and executed this Work Order on the respective dates under each 
signature: The Client by and through its duly authorized corporate officer and the Consultant/Contractor by and through its 
duly authorized corporate officer having the full and complete authority to execute same. 

CPH, Inc. 
'I 

~~4-
Signafifre, 

David A. Gierach, President 
Printed Name; Title, & Date 

Ci.w or-~nnJifr7 

!~JI)*~ I'.-~ 
~ tunf -So~n r ' , \I tee..."" fre..'{o-r ~ 

Co.~ne 1). "Rrh\n~ m~or Ii J- _ 
Printed Name, Title, and Date ' 10 I;) '':. ......_., 1 

Page 1 Exhibit D -WORK ORDER for W>NTP Proposal 

L 



August 13,2020 

Dustin Vost 
Infrastructure Director 
City of Bunnell 
201 West Moody Blvd. 
Bunnell, FL 32110 

Re: City of Bunnell WWTF 
AWT and Capacity Expansion Improvements 
Professional Engineering Services Proposal 

Dear Dustin: 

In accordance with the scoping, conceptual design layout and project funding meetings that we 
have had over the last two (2) months, related to the AWT and capacity expansion improvements 
at the City of Bunnell WWTF, we are pleased to submit a professional engineering services 
proposal for the design and permitting of Advanced Wastewater Treatment (AWT) and Capacity 
Expansion improvements at the City of Bunnell WWTF. The first phase of the improvements 
project will increase the treatment capacity to 1.0 MGD AADF and produce an effluent that meets 
the following AWT standards: 

■ CBOD5: < 5 mg/L ■ TN: < 3 mg/L 
■ TSS: < 5 mg/L ■ TP: < 1 mg/L 

CPH, Inc. will provide the following professional engineering services for the complete master 
planning and build-out design of the Bunnell WWTF (1.0 MGD AADF): 

■ Coordinate engineers and subconsultants during the design phase. 

■ Development of a sampling and analysis program for nutrient removal considerations 
associated with the following facility flows: 

Raw wastewater - WWTP effluent Side streams 

■ Prepare detailed engineering calculations and contract documents for the proposed 
improvements at the City of Bunnell WWTF. 

■ Master planning and layout of the Phase II improvements. 

■ Preparation of an Opinion of Probable Construction Cost (OPCC) for the proposed 
improvements at the City of Bunnell WWTF. 

■ Design of the following facility improvements (phased project construction): 

A new Influent Structure (screening, screening conveyor/dewatering, future grit 
removal system, etc.), that will be integrated into the BNR Structure. 



A new 4-Stage BNR treatment system with multiple trains (2) and an integrated EQ 
Basin (anaerobic operation) and EQ basin pump station. The BNR system shall 
consist ofthe following treatment basins: primary anoxic, aerobic, secondary anoxic 
and reaeration. A deoxygenation basin shall also be included. 

Blowers, blower structure and fine bubble aeration systems. 

Addition of a new secondary clarifier flow splitter box and associated piping to 
provide proper flow splitting to the secondary clarifiers. 

Two (2) new secondary clarifiers and supporting infrastructure. 

RAS/WAS pumping station. 

Chlorine Contact Chamber (CCC) / Dechlorination Structure. 

A new disc filtration system (2 units) and associated infrastructure. 

Addition ofa screw press (sludge dewatering) system and associated infrastructure. 

Transfer pump station and associated piping and infrastructure. 

Conversion of the existing oxidation ditch to a facultative aerobic digestion system. 

Reclaimed Water Ground Storage Tank. 

A new Operations Building. 

Electrical, controls, instrumentation and SCADA system improvements. 

Yard piping, sidewalks, fencing, facility security, stormwater management, roadway 
improvements, sodding, signage and miscellaneous improvements. 

■ Generation of a WWTF Operation and Maintenance Manual. 

■ Generation of a Bunnell WWTF Safety Manual. 

■ Prepare all FDEP permitting documentation (Preliminary Design Report, Capacity Analysis 
Report, Monitoring and Operating Protocol, permit applications, Requests for Additional 
Information, etc.) for the proposed facility improvements. 

■ Preparation of all project funding and grant funding documentation (forms, reports, 
graphics, etc.) for the proposed WWTF improvements. 

■ Attend public meetings related to the proposed WWTF improvements. 

We look forward to working with you and your staff to complete this important wastewater 
management system project for the City ofBunnell. As discussed in our previous project meetings, 
the design and master planning of the wastewater treatment system improvements will take 
approximately 7 - 9 months after our contract is approved by the City Commission and the Notice 
to Proceed (NTP) is issued. If you have any questions or wish to discuss this engineering design 
proposal, please do not hesitate to call me directly at (407) 620-4398. 



Sincerely, 

CPH, Inc. 

IN WITNESS WHEREOF, the parties hereto have made and executed this Agreement on the 
respective dates under each signature by and through its duly authorized corporate officer 
having the full and complete authority to execute same. 

ATTEST: CPH, Inc. 

By: 4 ~ 

# 
_/a?~ 

.fo-------
Corporate Secretary or Witness David A. Gierach, President 

Date: f -13~ 2'[/ZO 

ATTEST: 

./\---;._
---,,.~Y?-a-s....=--~--~,.;J.._-

"/,'7'" G----
\..J,,,l~~~.-.l!~~~~n (Y)o.'lor-
Printed Name and Title ' 

Date: \oJ,QJ~o 



City of Bunnell Wastewater Treatment Facility 

Advanced Wastewater Treatment (AWT) 
and Capacity Expansion Improvements 

1. PROFESSIONAL CONSUL TING SERVICES 

A. CPH, Inc. shall provide the following professional engineering services, in accordance with 
RFQ No. 2020-01, for the design, master planning and permitting of Wastewater 
Treatment Facility Rehabilitation and Capacity Expansion improvements at the City of 
Bunnell WWTF (master lift station; influent structure with screening; new BNR system; EQ 
basin and pumping station; secondary clarifiers and flow splitter box; RAS/WAS pumping 
station; CCC, dechlorination basin; disc filters; effluent pump station; aerobic digester; 
dewatering building with sludge dewatering system; electrical, controls, instrumentation, 
and SCADA system improvements, site improvements; expansion ofthe treatment capacity 
to 1.2 MGD AADF; demolition of existing infrastructure) , to include the following project 
tasks: 

1) Development of a sampling and analysis program to properly characterize the raw 
wastewater from the collection and transmission system, waste streams in key facility 
locations (recycle, supernatant and decant streams) throughout the Bunnell WWTF as 
well as the wastewater effluent stream for design of the advanced wastewater 
treatmenUnutrient reduction improvements. The cost for all sampling program 
laboratory costs is included in this Professional Engineering Services Proposal. 

2) Development of a conceptual layout for the proposed and phased AWT and 
Capacity Expansion improvements at the Bunnell WWTF. 

3) Workshop No. 1 - Conceptual infrastructure improvements plan meeting with City Staff. 

4) Preliminary Engineering Design of the proposed AWT and Capacity Expansion 
improvements at the Bunnell WWTF. 

5) Workshop No. 2 - Preliminary engineering design review meeting with City Staff. 

6) Generation of a Preliminary Design Report (PDR) for the proposed and phased AWT 
and Capacity Expansion improvements at the Bunnell WWTF. 

7) Final Engineering Design of the proposedAWT and Capacity Expansion improvements 
at the Bunnell WWTF. 

8) Workshop No. 3 - Final engineering design review meeting (60%) with City Staff. 

9) FDEP permitting of the proposed AWT and Capacity Expansion improvements at 
the Bunnell WWTF. 



10) Workshop No. 4 - Final engineering design review meeting (90%) with City Staff. 

11) Generation of the following facility documents: 

a. Calendar Year 2019 update of the facility Capacity Analysis Report (CAR) 

b. Calendar Year 2019 update of the Monitoring and Operating Protocol (MOP). 

c. Bunnell WWTF - Facility Safety Manual. 

12) Preparation of all project and grant funding documentation for the proposed WWTF 
improvements (201 Facilities Plan, Request for Inclusion, Site Certification, Grant 
Assistance documentation, forms, reports, graphics, etc.). 

B. Professional Subconsultant Services associated with the Project Work 

1) Coordinate with the geotechnical firm employed by CPH, Inc. (Universal Engineering 
Services, Inc.) for obtaining soil borings and recommendations at the site of the 
proposed improvements for foundation stability and compaction requirements. In 
addition, general classifications of soils and recommendations regarding drainage and 
stormwater detention pond percolation rates and recovery periods will be provided. 

2) Coordinate with the electrical engineering firm employed by CPH, Inc. (Bailey 
Engineering Consultants) to provide the electrical/controls/instrumentation/SCADA 
design for the proposed AWT and Capacity Expansion improvements at the Bunnell 
WWTF to meet Class I Reliability Standards. In addition, prepare facility lighting plan 
and building mechanical plans. 

C. CPH, Inc. shall provide 3D Laser Surveying of the Bunnell WWTF for both design of the 
proposed improvements. 

D. Development of a Sampling and Analysis Program 

1) Development of a sampling and analysis program to properly characterize the raw 
wastewater from the collection and transmission system, waste streams in key facility 
locations (recycle, supernatant and decant streams) throughout the Bunnell WWTF as 
well as the wastewater effluent stream for design of the advanced wastewater 
treatment/nutrient reduction modifications. The costs for all laboratory analyses for the 
sampling program are included in this Professional Engineering Services Proposal. 

E. Project Kick-Off Meeting 

1) Conduct a brief kick-off meeting within three (3) weeks of the Issuance of the Project 
Notice to Proceed (NTP) with the Infrastructure Director, WWTF Superintendent and 
Operations Staff, to discuss the following: 

a. Project goals and objectives. 

b. The proposed sampling and analysis program to be implemented at the WWTF 
to characterize the flow streams listed in Article 1 (D) above. 

2 



c. Existing WWTF operation and any operational issues. 

d. Proposed infrastructure improvements and project budget. 

e. Advantages, disadvantages and system issues associated with the various 
types/manufacturers of the following proposed infrastructure, at a minimum: 

Pumping Systems Odor Control Systems Secondary Clarification Systems 

Barscreening Systems BNR / AWT Treatment Systems Disc Filtration Systems 

Grit Removal Systems Mixing and Aeration Systems Screw Press Dewatering Systems 

f. Criterion to be used for evaluation of the proposed infrastructure. This information 
will be used in the generation of the BNR PDR for FDEP permitting purposes. 

g. Site layout constraints and recommendations. 